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Report ID
. TACIEST LR L L
15 & Ak Recharf e:?)g Lijon Batte AR \
Sample Name g 4 Trade Mark
System
A E A GWI112.6-BAT-AC-G10 Bk TIF
Model/Type 563.2V 200Ah 112.6kWh Sample status Good
EFIR A B f& A AR R B TR 8]
Applicant GoodWe Technologies Co., Ltd.
Hohk 7 = # XK £ 95907
Applicant Address No0.90 Zijin Rd., New District, Suzhou, 215011, China
Y NEA Bl &l e RATL (J18) AR 3)
Manufacturer Goodwe (Guangde) Power Supply Technology Co.,Ltd.
Ak B B R AR K R I8
A(?(rilrues: urer No.8, Dongting Rd., Guangde Economic Development Zone Anhui, China
I A A AR M B AR A R 3]
Test Lab CQC Intime Testing Technology Co., Ltd
Hohk HMT R P XA AT F552365

Lab Address

No.236, Caofeng Road, Xukou, Wuzhong District 215164, Suzhou, Jiangsu, China

RIS AR
Standard
Specification

BRAEE (REAfrgFHMH) %A\ MmFH3837
UN "Manual of Tests and Criteria", ST/SG/AC.10/11/Rev.8/Section 38.3

XM B -
Test Item

A ZE A PR AP T Ak AR E

Verification of the assembled battery‘s’ protection equipment

#EAEH A 2025-04-29 T 2025-05-28

Receiving Date

Completing Date

RIp &L

MK, A A BRA R GRBRAAREFM) B MBI HELK,

Conclusion The sample has passed the items of UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.8/Section 38.3.
Ao BR3¢ RERE: 20E5C

Test Condition Ambient temperature

A .

Engineer EI 9208 itk

WA ,7 _

Auditor T A2 /( “‘F %\'Q

B R Data of issue

Approver ik L { i‘ ]i FS 2025-05-28
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R ik
Description of the sample
XA B Mt 5 URESS
Test Item Sample No. Sample State
- FINEARCIA, REELRE
At first cycle, in fully charged states
T1~T5
B3B4 BUA KA CMITE, TEECRE
After 25 cycles ending in fully charged states
C1~C5 FINAAECRIR, 50%X T Bm=RE
At first cycle at 50% of the design rated capacity
T6
C6~C10 FUARARKCIHERG, S0%XTHERERS
After 25 cycles ending at 50% of the design rated capacity
\ FINAACHRIT, TELERS
At first cycle, in fully charged states
T7
\ FUARAECBITE, ZEACKS
After 25 cycles ending in fully charged states
C11C20 FINTEARMAT, £LHLRE
At first cycle, in fully discharged states
T8
C21-C30 FUA KA CMITE, TLHLRE
After 25 cycles ending in fully discharged states
&ix
Remarks

1, AL 5IHRERFT20250106]01557F 69k &, Aark, 4R R, # LB H. HHLH, &%, &4
#iE, CASHHER . RBFEE (REAAREFM) 3832245%K, R¥hdiaME, LFETH
Ko ARIREHM R LEEFHIES] A A %5 520250106]01557 (& B #7:2025-01-17~2025-02-17) 494k %
The compared to the sample in report number 20250106J01557, Only the nameplate are different.Please refer to the photo for details.

Other structures, cells, electrical connections, and electrical parameters are the same. According to Article 38.3.2.2 of the UN "Manual

of Tests and Criteria", it does not affect its safety performance and does not require testing. The test results and data in this report are
referenced from the report numbered20250106J01557 (test date:2025-01-17~2025-02-17)

2, TAEEHFTEERELAEFTGWI12.6-BAT-AC-G10, 563.2V 200Ah 112.6kWh), #2if6.2kWh, %%t
A H 1IN 5 HGW10.2-PACK-ACI-G10 (51.2V 200Ah 10.240kWh) &9 & 4% 3 & BX o

The watt-hour rating of Rechargeable Li-ion Battery System (GW112.6-BAT-AC-G10, 563.2V 200Ah 112.6kWh) is more than
6.2kWh, the battery system is assembled from 11 battery modulesGW10.2-PACK-ACI-G10 (51.2V 200Ah 10.240kWh) in series.
3, HERAM AR A B TUNIRIMK, RE% 5 420241206136284;

The internal battery modules have passed all applicable tests of UN38.3. The report number is20241206J36284

4, Arateibmty, AKX, MENFEGCEARS LA TE ALY, A%, S E L ERE
B ERATIIE, HehT: Al

This report is to confirm if the assembled battery is equipped with a system of preventing overcharge, short circuits and over
discharge between the batteries. The sample number is Al.

5, RapEd, Ay (GW10.2-PACK-ACI-G10, # &% 5 : B1-B4) Fed ¥ (LF100LA, # &%
5: C1~C30) #9887 Aol X £ 483 51 K A %5 #20241206J36284 89 4

In this report, the photos and data of internal battery module(GW10.2-PACK-ACI-G10 , sample number: B1-B4) and cell(LF100LA,
sample number: C1~C30) is cited from 20241206J36284

6, MIPE AR A KA b
The internal battery module is large battery

7, AL EBERATFERCRYKE, HIOTELKRAREARH AL AN FLEACRPRENE
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M, T7TH B & A

The internal battery module is not designed with overcharge protection and designed for use only as component in another battery, T7

item is not applicable.

8, ARE 5T #2024120613628489 k& —FIMEF, 7 ALIEY Wil T A S UN3B3#I £ K
This report shall be used together with the report of 20241206J36284 to prove that the assembled battery fully meets the requirements

of UN38.3
BRERE L (BEs, GW112.6-BAT-AC-G10)
Sample Fundamental Parameters (Assembled battery, GW112.6-BAT-AC-G10)
I H 4 I H A
Item Parameters Item Parameters
52 5 (Ah) 200 A LR (V) s632
Rated capacity(Ah) Nominal voltage(V)
R KA — 1B (KWh) 1126 ARRHF TS (V) 635.36
Watt-hour rating(kWh) ’ Limited charge voltage(V) '
. . =k ES 7 R
7 7(A) RARZALCRA)
Char rent(A) 100 Maximum continous charging 180
Atge cutre current (A)
AW AL IR (A) / 7 IR(A) 100
End charge current(A) Discharge current(A)
AR W Sk W TR (V) 505.12 P A S AN H(AY) 352
End of discharging voltage (V) ' Cell numbers(pcs)
=2 > S s, s A 2
ﬂikﬁi‘% ‘%mu (A) 220 tg/@ou ASaC LF100LA
Maximum discharge current(A) Model of cell
o R Y 2 . 7,:5 IR
€5 (AD) 102 CRHETIF K PL76S
Capacity of cell(Ah) Permutation of cell
oA ©>18mm o4 # <18mm
BT Cylindrical®>18mm  Cylindrical®<<18mm

Shape of cell

WA, oRE

Prismatic

W mEZE A
Pouch Cell

Button Cell

ITC-4-B-B029-A2
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HoaEAEZLE (HEEEHE, GWI10.2-PACK-ACI-G10)

Sample Fundamental Parameters (Internal battery modules, GW10.2-PACK-ACI-G10)

5 B X 5 B PE
Item Parameters Item Parameters
3% %% (Ah) 500 AR B R (V) S
Rated capacity(Ah) Nominal voltage(V) '
R B — ) i (KWh) 1024 K ORE R (V) 5776
Watt-hour rating(kWh) ’ Limited charge voltage(V) '
N . j=4 ~$ Z > :}'ﬁ
A EIR(A) 100 Mﬂi _kxwi et ,hb(A_) 0
Charge current(A) aximum continous charging
current (A)
WAL IR (A) / 7 IR(A) 100
End charge current(A) Discharge current(A)
AL B E(V) 45.9 M RSN 0
End of discharging voltage (V) ' Cell numbers(pcs)
R KA E LR (A) 220 WS A5 LE100LA
Maximum discharge current(A) Model of cell
%, % 5 2 (Ah) 102 WS HE S T X IP16S
Capacity of cell(Ah) Permutation of cell
o A2/ O>18mm o 4£4 <18mm
BT Cylindrical®>18mm  Cylindrical®<18mm
Shape ofcell .*i*i%j D%Zi'f% Déﬂ;}'ﬂ' [g /@J
Prismatic Pouch Cell Button Cell

ITC-4-B-B029-A2
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oA
Photos of Sample

# o= K (Sample photograph) -1
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# = B A

Photos of Sample

s B A (Sample photograph) -5

Dloweisssraceto  VoomNominalvotagejsorav.

Max.Waatt (Weight) 950kg EC.R (Nominal Energy) 61.44kWn
l GW11.6-BAT-AC-G10. - v

Max.WBatt (Weight) 1040kg EC.R {Nominal Eu} 71.68kWn
GWB1.9-BAT-AC-G10

Vnor (Nominal Vot:age)409.6V

Max.Weatt (Weight)1130 EC.R (Nominal Enargy)81 92kWn
0 6Ws2.1-8AT-AC-G10

Max WBatt (Weight) 1220k €c 16kWn

0] ow1024.847-Ac610 oltage)$12V.

Max.WBatt (Weight)131 EC.R (Nominal Enargy)102.4kWn
Hownzsearacorn

Max.WBatt (Weight) 1400kg €c 260Wn

n':Number Of Battery Paces(r=6=11)

‘CRat (Rated Capacity) 20040

TNom (Nomina) Dis-/Charge Current) T00Adc.

Max TBan (ShontCircu Corani@Tine)  3.5wgzm

TCharging (Charging Temperature Rarge) 20-55°C

Tolscharging (D'schargrg Teperature Rarge) 2055

Usable Extinguishing Agent Cox.Novac1230, FM-200

CucalMaterial UE420, C OO, CiOs Cu Al R
1955, LiFePO. A
SN: 50112R101254007 3 2

U

Made in China
e &
GoodWe Technologies Co., Ltd. #

E-mail: service@goo

Pgoadwe com
Address; N0.90 Zijin Road, New District, Suzhou,
215011, China
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¥ B A
Photos of Sample

s’ A (Sample photograph) -7

# 5= K (Sample photograph) -8
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¥ B A
Photos of Sample

s’ A (Sample photograph) -9

y'Z

Vs v 6o

5 10,
W8

# 5= B K (Sample photograph) -10

B pa B 2ail e s oeimniaall
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# = B A

Photos of Sample

# &6 A (Sample photograph) -11

PV Ra

[iAnmnnnnnnE

CRat (Rated Capacity)

200Ah INom (Nominal Dis-/Charge Current) 100Ad.c.

EC.R (Nominal Energy)

10.24kWh Tcharging(Charging Temperature Range) 0-+55°C

VNom (Nominal Voltage)

51.2vd.c. TDischarging(Discharging Temperature Range) -20-+55°C

VOperating(Operating Voltage Range)  45.92-57.76Vd.c. P20, Protective Class |, LiFePO4

(€ &

GoodWe Technologies Co., Ltd.
E-mail: service@goodwe.com

SN: 50G2B211LC251G0036

AR RTEIN g

i
Made in China m&

Address: No.90 Zijin Road, New District, Suzhou, 215011, China

ITC-4-B-B029-A2
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Photos of Sample

# s A (Sample photograph) -13
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# 5B A

Photos of Sample

£ % (difference) -14

ODWe

linal 12v
9y)102.4kWh
(Weight) 1310kg

oltage

T ——

A4R4 (This report)

ITC-4-B-B029-A2
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RV P W UAS]

CQC Intime Testing Technology Co.,Ltd

Ao I IR
Test Report
K| 45 F
Test results
3 38.3.4.1% BAR MK B
Clause 38.3.4.1 Altitude simulation
MK B I A B g £ ) 5 T RAKT11.6F haAe3R 358 B 20+ 5C)F AR E V6B,

Test Procedure

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature(20+5°C).

HARZK

Test requirement

TRk TR, REAR, REE. & KR T €6y 38 & 5 TS T 03K AT & /% 69
90%, /=4 K IRAE0.1%)

No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass loss limit 0.1%.

Ao 45 RNk, RNHEE, TR, T3, TEX, BARHIEHFELR A1
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 1.
#Z
Pass/Fail P
Conclusion

ITC-4-B-B029-A2
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%z 38.3.4.2:8 K A%
Clause 38.3.4.2 Thermal test
RIEE e Ay R AR B ESF TR L2CHESTAEAEVOIN, 5 FAREE
BHET-A40£2CHOEMRT HHRE V6. AMARIRIRIE IR F Z 18 69 5 K B8] 18] 3 4304
o WAEFE LT, EZRIOKR, AW ARREEf 0B AT ERZQR0+5C)T
B4 N0
UREN A

Test Procedure

T RAC Aol im, FETHRXREEGEE S B H12/0 8,

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C, followed by
storage for at least six hours at a test temperature equal to -40+ 2°C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are complete, after
which all test cells and batteries are to be stored for 24 hours at ambient temperature (20+ 5°C).

For large cells and batteries the duration of exposure to the test temperature extremes should be at least 12 hours.

kiR B AR, TR A KR T ) T 5k & 5 R Tl a] 2 k69

HARZE o
Test 90%, JRE 4K FRALO.1%)
requirement No leakage, no Yenti_ng, no disassembly, 1o rupture anq no ﬁr_e. The open circ_uit voltage of each test cisll or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass loss limit 0.1%.
BMER | NRIR. R R, AR RE K, BARKIEFE LM A2
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 2.
e
Pass/Fail P
Conclusion

ITC-4-B-B029-A2
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PN S AR E A TR 5]
CQC Intime Testing Technology Co.,Ltd
o il 4R
Test Report

%% 38.3.4.3 HFHKE

Clause 38.3.4.3 Vibration
W, el R B TR AT S, 18R BAZ B AL 3 s B R S AR T R AR A 1B R .
Weah AR ETZEN, STHEIME LR THZE200Hz, F = 2| THz, % E R 150 %,
st Ae A L. KT HzFF 45, H&Flgn 9 Kmik &, AFIIMEAF I8 Hzo REH
M@ RFA0S ER(EMAL6 TXR), FF3E/ME A 2R K Aok KX 2|8 gn (BRELA50
Hz)o i KAwik FAR4F /28 gn B 230 F 3842 2]200 Hz,
R A W . RTHzHF 45, P& gn 69 KAeik &, A 2SR EL 2 18Hz, KRG HH/Mafk
HAE0S TR(EMFLL6 BR), HIEMmIRNE A B &K KAk B L 2 gn GRE 4 H25Hz)o
R KR B AR A2 gn A B 97 % 38 e $]200Hz,

. R—HRA LA A LA K TN E— T O E L7122k, EERE3D

Test Procedure

ite b — AR TRLAEmEEL.

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in such
a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic
sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes.

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18Hz is reached. The
amplitude is then maintained at 0.8 mm(1.6 mm total excursion ) and the frequency Increased until a peak
acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the
frequency is Increased to 200 Hz

For large batteries: from 7HZ to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The amplitude is
then maintained at 0.8 mm(1.6 mm total excursion) and the frecuency increaseditil a peak acceleration of 2 gn
ocroxmmately 25 Hz). A peak acceleration of 2 gn is then maintained until the frequency is increased to 200Hz
This cycle shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the teminal face.

iR TR AR, TR A KR T ) T 5k & 5 s Tl Ay 2 & 69

HARZR o o
Todt 90%, JRE 4K FRALO.1%)
requirement No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass loss limit 0.1%.
BMER | NRIR. R RER. REE. RE K, BARKIEFELR LS
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 3.
e
Pass/Fail P
Conclusion

ITC-4-B-B029-A2
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PN S AR E A TR 5]
CQC Intime Testing Technology Co.,Ltd
o il 4R
Test Report

5z 38.3.4.4 FHiX%
Clause 38.3.4.4 Shock
KIpd b fed il Bl R B X 2R E AR L, X RIEEENRLE LB 2%
@ o
FASR IR Z LR KR B 150 gn Aefikob H 4 a6 AV 69 F B TR P . KA R
LR K AR LS50 gn Aehkob Fr G ] 11 24 69 F Ez v &
=T
| (IUUSSU
o ) L X
DA AL VR 150gn (BN T wadBUIME) eE B ik B AR, R
L B
|{3nunn}
N . . o . .
HHG 6B, RASMMABE LR KEE 50gn (RGN T dagsIVE) Ak
AR 11 AV F BT R .
BACER L IAAE AN B AR AN LR TN EST QBT ZRYE, BELART
/ﬂ’]‘ii’iﬁl"zé’ﬁ y%}é}_é::‘_;j(;c}?%, ‘é%géi 18 ;k;‘%%o

Test Procedure

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support all
mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Altematively, large cells may be subjected to a half-sine shock acceleration of 50 gn and pulse
duration of 11 milliseconds.

Small batteries shall be subjected to a half-sine shock of peak acceleration of 150 gn (or Acceleration(gn )=

| 100850

| mass

N , which is smaller) and pulse duration of 6 milliseconds. Large batteries shall be subjected to
—_—
[ 30000
‘ mass ’
a half-sine of peak acceleration of 50 gn (or Acceleration(gn )=" , which is smaller) and pulse

duration of 11 milliseconds.
Each battery shall be subjected to three shocks in the positive direction followed by three shocks in the negative
direction of three mutually perpendicular mounting positions of the battery for a total of 18 shocks.

iR TER, R, TR A KK T e T 5% € E s T 0K AT € 69

BARZR ° o
Test 90%, il =M & FRAE0.1%)
requirement No leakage, no venting, no disassembly, no rupture and no fire. The open circuit voltage of each test cell or
battery after testing is not less than 90% of its voltage immediately prior to this procedure. Mass loss limit 0.1%.
BMER | RNRIR. R, REAR. A TE K, BAREEE LR E4
Test results No leakage, no venting, no disassembly, no rupture and no fire. Test data is shown in Annex 4.
7
Pass/Fail P
Conclusion

ITC-4-B-B029-A2
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%z 38.3.4.5 JF3RsE %
Clause 38.3.4.5 External short circuit
W w0 I e R B AE R ESTEACIE, IR A T e sk T AR 4a K, She R ay K
FELAE N F0.1Q, BHEaE%k EHMNEEEE %74 CREE Y BH%L4%1 h; T X
A M, I iR R e R I P BT LR 0 0 R R e 89 — 2 — R AR Tz #E.
. W, 3t W, 2 0 A L A 6h 45 R RIS,
MK, 5 K

Test Procedure

The cell or battery to be tested shall be temperature stabilized so that its external case temperature reaches 57+4°C
and then the cell or battery shall be subjected to a short circuit condition with a total external resistance of less
than 0.1 ohm at 57 £4°C. This short circuit condition is continued for at least one hour after the cell or battery
external case temperature has returned to 57+4°C. In the case of the large batteries, has decreased by half of the
temperature increase observed during the test and remains below that value. The cell and battery must be observed
for a further six hours for the test to be concluded.

BARE | ki RAALII0C, R, R, A Ko

.est External temperature does not exceed 170°C. No disassembly, no rupture and no fire.
requirement
Fooll 45 3 S BB AARLLTOC, TR, R &K, BARSIEFE LM LS

Test results

External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is shown in Annex
5.

#Z
Pass/Fail
Conclusion

P

ITC-4-B-B029-A2
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Gig: 38.3.4.6 ¥ &H/H &

Clause 38.3.4.6 Impact/Crush
oiEdE (EATAENDTIBOZRGEAN £ik)
Impact(applicable to cylindrical cells not less than 18.0 mm in diameter)
¥l E TR E, H—A%ER15.8mm:0. Immay R MBS TS, —3k
9.1Kg+0.1Kg# E 52 61 + 2.5 cmedy & % B XA L, RARK ik g o, Jﬁfﬂb}ﬁ—‘f‘ﬁ’f‘
PG EE TRAESAC Y CHEZN 15.8mmidH. HF—XHFR ééﬂ*zk%i%, W
Al B AEL 602 R K S
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1mm diameter
stainless steel bar is to be placed across the centre of the sample. A 9.1 kg &+ 0.1 kg mass is to be dropped from
a height of 61 £ 2.5 cm on to the sample.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8 mm + 0.lmm diameter curved surface lying across the
centre of the test sample. Each sample is to be subjected to only a single impact. The battery must be observed for
a further six hours for the test to be concluded.
URER R

Test Procedure

nFEGER FTAAM, RE, R H/Afetibfe A7) T18.02 K6 H A € k)

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than 18.0 mm in
diammeter

FX A AR B WFE, FE)RRHIER, REKHALS5cm/s FrEH %

i, AEHAATFTEZMFERNZ—: (a)ithe sy /) &k F13kN+0.78kN;(b) &ty & & F F%é 2
100mV;(c) ¥ T 5 1k B R 48 B 0950% R A Eo MAEH fe R E B 5 AR T8 — @36 E,
R/ Ateg g FEEBEE, BEHSEC LK ERGTERE, FNKIFER
PAL— R F R, Wl A F UL 6hs R X,

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three
options below is reached. (a) The applied force reaches 13 kN + 0.78 kN; (b) The voltage of the cell drops by at
least 100 mV; or (c) The cell is deformed by 50% or more of its original thickness. A prismatic or pouch cell shall
be crushed by applying the force to the widest side. A button/coin cell shall be crushed by applying the force on
its flat surfaces. For cylindrical cells, the crush force shall be applied perpendicular to the longitudinal axis. Each

test cell or component cell is to be subjected to one crush only. The battery must be observed for a further six
hours for the test to be concluded.

ﬁﬁ%* 5% B BEFALLNTOC, AR, RHEE. RE Ko

.est External temperature does not exceed 170°C.. No disassembly, no rupture and no fire.
requirement
o 4 ShR R A TRARLLTOC, TR, Ta ., RAEK, BARKIEE LK K6

Test results

External temperature does not exceed 170°C. No disassembly, no rupture and no fire. Test data is shown in Annex
6.

253k

Pass/Fail
Conclusion

P

ITC-4-B-B029-A2

PR o



Report ID:

20250406J11191

RV P W UAS]

CQC Intime Testing Technology Co.,Ltd

Page 20 of 32

A6 ) FR
Test Report
A 25 R
Test results
%% 38347 X EAE
Clause 38.3.4.7 Overcharge
AU RALMAFEFHEEZORABEACLRANAEZ, RBEWRIEERE AT :
(a) BHZBHEFOAELELETHLLISVE, RBPORIDELERA2ETELEGRKAE
WERA2L2VEFEDE; (b) HHREHHEHFGACLEALLISVE, KERWR I
ERARKACEEN2E, ZXB AR RE T #T. TR0 2 424 )
MRFF | o, ALALLERENEMSELTE,

Test Procedure

The charge current shall be the twice the manufactures recommended maximum continuous charge current. The
minimum voltage of the test shall be follows:(a)When the manufactures recommended charge voltage is not more
than 18V, the minimum voltage of the test shall be the lesser of two times the maximum charge voltage of the
battery or 22V.(b)When the manufactures recommended charge voltage is more than 18V, the minimum voltage
of the test shall be 1.2 times the maximum charge voltage.Tests are to be conducted at ambient temperature. The
duration of the test shall be 24 hours. The test sample shall be observed for a further 7 days.

BAZR | rmk, 1~ K.
Test .
. No disassembly, no fire.
requirement
A £ \
Test results
“Z
Pass/Fail \
Conclusion
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Test results
Ak 38.3.4.8 FEHAE
Clause 38.3.4.8 Forced discharge
WHLAERERE T 512V AARRPIREE, ALLFHER[ACYHRAKIFERLLAEN
WA IR AR F] ALY
B A KD Fep R LHE GBI [ HEMAE AR AR EIR S IKVAKRFIE R ik,
MK 9 N IR R AR A B 1] 2 T LB R RS IR AAAEK IR IR, AR FE 2 R G IR

Test Procedure

w7 K,

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power
supply at an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating
in series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere). The test sample shall be observed for a further 7 days.

HARK | ot 74 k.
Test .
. No disassembly, no fire.
requirement
A 45 R TR A KBRS AR LI 4S8
Test results No disassembly, no fire. Test data is shown in Annex 8.
2
Pass/Fail P
Conclusion

ITC-4-B-B029-A2
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Test results

e 38.3.3(g) RLAAHRY L E
Clause 38.3.3(g) Verification of the assembled battery‘s’ protection equipment

el G AN T

Overcharge protection:

1, #BHEFHHFW LA L LAFRITERALEY;

1,The assembled battety is charged using the current specified by the manufacturer;
2, MWK TR R T A

2,The protective device shall be observed whether it works.

BRI

Short circuits protection:

Mk g | 1 HPRDFEET A A04858 79 IR A A8 58 4R A IE AR

1,The assembled battety is subjected to one short circuit condition with a external resistance agreed with the
manufacturer;

2, MERCIBFGRIP ARAEE N

2,The protective device shall be observed whether it works.

Test Procedure

v, 48 IR) 3 B 2R AR A

Over discharge protection between the batteries:

1, #RHEFEFORANT LB HITRARE

1,The assembled battety is discharged using the current specified by the manufacturer;
2, MR AR RY A RR G FE.

2,The protective device shall be observed whether it works.

BARR | wwmpp ARy 2R,

requ];ree:srtrlen t Equipped with a protective device
o] 45 WL R ARG L B AR, AERE . WOk )i R A9 R B B AR EIE I LI A9

The assembled battery is equipped with a protective device that prevents overcharge, short circuits and over

Hesbrissmli discharge between the batteries. Test data is shown in Annex 9

#Z
Pass/Fail P
Conclusion
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Annex 1. Altitude Simulation
e REAT KA RB B REE OCVy/ REMK
:‘f m;% l\?- Before test Before test After test After test OCV, Mass Loss R%&k
ample NO-. OCV (V) M; (kg) OCV2(V) | M: (kg) (%) (%) emarks
B1 53.33 89.282 53.33 89.282 100.00% 0.000% -
B2 53.29 89.277 53.29 89.277 100.00% 0.000% -
B3 53.31 89.397 53.31 89.397 100.00% 0.000% -
B4 53.29 89.466 53.29 89.466 100.00% 0.000% -
UTF=EAH
Blank
below
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& 208 B KB
Annex 2. Thermal test
- R AT KB AT KRB REE OCV,/ REHRX
:‘? ‘%l% l\?- Before test Before test After test After test OCV;, Mass Loss Ré&k
ample X0 | ocv, (V) M; (kg) OCV>(V) | M (kg) (%) (%) emarks
Bl 53.33 89.282 53.27 89.254 99.89% 0.031% -
B2 53.29 89.277 53.25 89.243 99.92% 0.038% -
B3 53.31 89.397 53.26 89.385 99.91% 0.013% -
B4 53.29 89.466 53.26 89.431 99.94% 0.039% -
UTF=EAH
Blank
below
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Annex 3. Vibration
- R AT KB AT KRB REE OCV,/ REHRX
:‘? ‘%l% l\?- Before test Before test After test After test OCV; Mass Loss Ré&k
ample X0 | ocv, (V) M; (kg) OCV>(V) | M (kg) (%) (%) emarks
Bl 53.27 89.254 53.25 89.242 99.96% 0.013% -
B2 53.25 89.243 53.24 89.230 99.98% 0.015% -
B3 53.26 89.385 53.24 89.376 99.96% 0.010% -
B4 53.26 89.431 53.23 89.423 99.94% 0.009% -
UTF=EAH
Blank
below
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Annex 4.Shock
. R AT KIAT REE KB G OCV,/ RERK
:‘? ‘%l% l\?- Before test Before test After test After test OCV;, Mass Loss Ré&k
ample No. | “oev, (v) M; (kg) OCV:(V) | M (kg) (%) (%) Cmarss
Bl 53.25 89.242 53.23 89.231 99.96% 0.012% -
B2 53.24 89.230 53.23 89.219 99.98% 0.012% -
B3 53.24 89.376 53.22 89.366 99.96% 0.011% -
B4 53.23 89.423 53.21 89.415 99.96% 0.009% -
UTF=EAH
Blank
below
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Annex 5. External short circuit
3 S 2 =2
7}#—;\:%% ﬁgﬁ‘ﬁ"]‘%}i . .;W*é/m& ﬁlgj/mﬁ éli
Sample No Voltage before test Initial Temperature Max Temperature Remarks
ple No. ) (C) (C)
Bl 53.23 56.7 74.7 -
B2 53.23 56.5 75.3 -
B3 53.22 56.5 75.6 -
B4 53.21 56.6 74.9 -
AT=a
Blank below

ITC-4-B-B029-A2
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& 63 /4R X
Annex 6. Impact/Crush
3" i 2 = 2
*:f"u?ﬂ%% ﬂ%ﬁﬁ%}i . ?ﬂ&é‘/m}i ﬁﬁ?/m}i ‘é’l‘i
Sample No. Voltage before test Initial Teomperature Max Telonperature Remarks
(\J] (©) (©)
Cl 3.305 23.6 23.6 -
C2 3.307 23.5 23.5 -
C3 3.306 23.6 23.6 -
C4 3.306 23.5 23.5 -
C5 3.306 23.6 23.6 -
C6 3.305 23.6 23.6 -
C7 3.305 23.6 23.6 -
C8 3.306 23.5 23.5 -
C9 3.307 23.4 23.4 -
C10 3.305 23.4 23.5 -
UTF=R4a
Blank below
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Annex 7.0vercharge
¥ 2 KB e R BB R RKEEA -
)= 3
::I:nlg? I\Z-)- Voltage before test Initial Temperature Max Temperature Rf:l::ks
ple No. ) (C) ()
AT=Ea
Blank below )
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Annex 8. Forced discharge
B KB e R . .#ﬂ&é‘iﬁ’z}i RKEEA &z
HaEs Voltage before test Initial Temperature Max Temperature Remois
™ © ©

Cl1 3.178 23.6 44.6 -
C12 3.182 24.0 44.1 -
Cl13 3.177 23.6 45.1 -
Cl4 3.184 24.0 44.6 -
Cl15 3.177 23.8 42.9 -
Cl6 3.183 24.0 45.6 -
C17 3.187 23.6 42.8 -
C18 3.188 24.0 43.6 -
C19 3.190 23.8 48.1 -
C20 3.184 24.0 42.9 -
C21 3.185 23.8 43.6 -
C22 3.177 24.0 47.1 -
C23 3.184 23.8 45.2 -
C24 3.181 24.0 43.8 -
C25 3.176 23.6 448 -
C26 3.183 23.7 443 -
C27 3.182 23.8 43.8 -
C28 3.185 24.0 45.0 -
C29 3.181 23.9 43.8 -
C30 3.179 24.0 41.9 -

AT=ZEa

Blank below
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Annex 9. Verification of the assembled battery‘s’ protection equipment
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‘, . . B R AR A R .
v o S
St 5 AEA B RBAK Voltage when the protective #ix
Sample No. Test Item Test Parameter device works (V) Remarks
it R R AR ZEwii: 100A 62854 ]
Overcharge protection Charge current ’
8 36 £ 4255 M : 5 mQ \
Al Short circuits protection External resistance ]
Over discharge protection <ch 511.73 -
between the batteries Discharge current

ITC-4-B-B029-A2
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Statement

1 AIRE A 440 & Bl = B3
The report is invalid without the special test seal of the test department.

2. MWAREGETE R, BERKRE AP @ BRI LH B L
TIREGHE, N RS,
Any changes, modifications, or partial photocopy of this report without the
written approval of the laboratory shall be deemed invalid. The report shall be
used properly and legally.

3. A £E RAST P AR AR e A 3o
The test report is only responsible for the tested sample.

4. FEFLKE M LSRG R R 5,
The representativeness and authenticity of the samples submitted for testing shall
be the responsibility of the client.

5. FRETRAE CMA FRIRE, RAEAAF, HFINIFREEHZA.
The test results given in this test report should only be used for purposes of
scientific research, teaching and internal quality control when the CMA mark is
not presented.

6. ITAMLERA FBCE, W THEREZET B Q@ AR E & P i),
Objections to the test result shall be submitted to the laboratory in written form
within 10 days after receiving the report.

MBI T R AR AR A R 5]
CQC Intime Testing Technology Co.,Ltd.
oo hb: FOMNTFXFLEFFRREXF KiE 1368 5
No.1368, Wuzhong Road, Wuzhong Economic Development Zone 215104, Suzhou,
Jiangsu, China
A WE: 0512-66508526
0574-87561716
0755-28713662
020-84147422/0757-28839340
FZIUFreE: 0512-66303621
W FdR 48 jszlb@cqc-it.com
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